
No. CODE DESCRIPTION ราคาต ัҟง
1 265147-9 + PAN HEAD SCREW M4X22 110         
2 456708-8 CHIP COVER 120         
3 809N37-6 SCALE LABEL 20           
4 271429-9 KNOB 44 130         
5 267278-0 FLAT WASHER 10 70           
6 140A25-9 MAIN FRAME COMPLETE 1,100      
6 643858-0 BRUSH HOLDER 6X9
8 691780-5 POWER SUPPLY CORD 0.75-2-5.0 320         
9 682504-0 CORD GUARD 10-85 190         
11 687140-7 STRAIN RELIEF 40           
12 266841-6 TAPPING SCREW 4X18 20           
14 650246-4 SWITCH TN14-3-C01-1 180         
15 456705-4 HANDLE COVER 190         
16 266841-6 TAPPING SCREW 4X18 20           
17 210141-6 BALL BEARING 6000DDW 130         
18 240068-6 FAN 52 150         
19 513478-3 ARMATURE ASS'Y 220V
20 681672-6 INSULATION WASHER 70           
21 211382-7 BALL BEARING 607ZZ 120         
22 594703-1 FIELD ASSY 220V

022-1 654450-7 RING TERMINAL 40           
022-2 654485-8 PARALLEL SPLICE 20           

23 456707-0 ASSIST FAN GUIDE 50           
24 266334-3 TAPPING SCREW 4X60 30           
27 B-80391 CARBON BRUSH SET CB-411A 180         
28 643987-9 BRUSH HOLDER CAP 5-8 90           
29 265757-2 THUMB SCREW M5X10 60           
30 233395-8 COMPRESSION SPRING 18 90           
31 421858-8 RUBBER PACKING 100         
32 319418-7 FRONT BASE 720         
33 266841-6 TAPPING SCREW 4X18 20           
34 319417-9 BASE 580         
35 210046-0 BALL BEARING 608ZZ 110         
36 161458-9 DRUM 960         
37 251482-1 HEX. SOCKET HEX. BOLT M6X17 60           
38 347024-8 DRUM PLATE 150         
39 265132-2 + PAN HEAD SCREW M4X5 70           
40 345644-2 ADJUST PLATE 110         
43 210141-6 BALL BEARING 6000DDW 130         
44 143763-6 BRACKET COMPLETE 640         
44 263002-9 RUBBER PIN 4 30           
45 222163-4 V PULLEY 4-20L 150         
46 266841-6 TAPPING SCREW 4X18 20           
47 456963-2 BELT COVER 170         
48 265101-3 PAN HEAD SCREW M4X25 110         
50 225092-0 POLY V-BELT 4-241 200         
51 222164-2 V PULLEY 4-37 230         
A01 165378-9 GUIDE RULE 220         
A02 456751-7 BLADE GAUGE 120         
A03 783217-7 HEX. WRENCH 5 110         
A04 122694-2 SHARPENING HOLDER ASS'Y 150         
A04 252649-4 THUMB NUT M6 60           
A04 266332-7 R.H SQUARE NECK BOLT M6X35 40           
A05 D-17756 DRESSING STONE 150-1200 SET 510         

M1902B
Oct 2022


